
Western Kentucky University
TopSCHOLAR®

Anderson County Industrial Reports for Kentucky Counties

1985

Industrial Resources: Anderson County
Kentucky Library Research Collections
Western Kentucky University, spcol@wku.edu

Follow this and additional works at: https://digitalcommons.wku.edu/anderson_cty

Part of the Business Administration, Management, and Operations Commons, Growth and
Development Commons, and the Infrastructure Commons

This Report is brought to you for free and open access by TopSCHOLAR®. It has been accepted for inclusion in Anderson County by an authorized
administrator of TopSCHOLAR®. For more information, please contact topscholar@wku.edu.

Recommended Citation
Kentucky Library Research Collections, "Industrial Resources: Anderson County" (1985). Anderson County. Paper 12.
[...]
The Blue Grass Parkway, a multilane toll road which traverses across
central Kentucky, is 5 miles south of Lawrenceburg via U.S. 127.

Interstate 6^^, a major east-west route, is 11 miles north of the city via
U.S. 127. Interstate 6^ interconnects with Interstate 75, a major north-south
route, 33 miles distant of Lawrenceburg.

Truck Service

Company

ANR Freight System, Inc.*

American Freight Systems, Inc.*

Bailey's Express Company, Inc.**
Bestway Express, Inc.**
Bishop Motor Express**
Branch Motor Express Company**

Briggs Transportation Company**
CCC Highway, Inc.**

Home Office

12136 W. Bayaud Avenue
Lakewood, Colorado 80228

9393 W. 110th Street

Overland Park, Kansas 66210
Middletown, Connecticut 06^57
Nashville, Tennessee 37210
Grand Rapids, Michigan ^9502
1H Fifth Avenue

New York, New York 10011
St. Paul, Minnesota 55113
Cleveland, Ohio ^^115

(Cont'd)



Company Home Office

Carolina Freight Carriers
Corporation**

Central Transport, Inc.*

Consolidated Freightways
Corporation of Delaware**

Expressway, Inc.**
General Highway Express, Inc.*
Helms/Byrns Express**
Interstate System*
Lawrenceburg Transfer Company,
Inc.** (T)

Leoni Motor Express, Inc.**
Mason and Dixon Lines, Inc.**

McLean Trucking Company*

Middlewest Freightways, Inc.**

O.K. Trucking Company**

Overnite Transportation
Company**

Renner's Express, Inc.*

Roadway Express, Inc.**

Ryder/P-I-E Nationwide, Inc.*

Smith's Transfer Corporation*

Suburban Motor Freight, Inc.**

Thurston Motor Lines, Inc.**

Transcon Lines**

United Trucking Service, Inc.**

P.O. Box 697

Cherryville, North Carolina 28021
3^200 Mound Road

Sterling Heights, Michigan ^8077

175 Linfield Drive

Menlo Park, California 9^025
Louisville, Kentucky ^0210
Sidney, Ohio 'f5365
Irwin, Pennsylvania 156^2
Grand Rapids, Michigan ^9503

P.O. Box 220

Lawrenceburg, Kentucky ^03k2
Chicago Heights, Illinois 60^11
P.O. Box 969

Kingsport, Tennessee 37662
P.O. Box 213

Winston-Salem, North Carolina 27154
6810 Prescott Avenue

St. Louis, Missouri 63147
3000 E. Crescentville Road

Cincinnati, Ohio 45241

P.O. Box 1216

Richmond, Virginia 23209
P.O. Box 882

Indianapolis, Indiana 46206
1077 Gorge Boulevard

Akron, Ohio 44310
P.O. Box 2408

Jacksonville, Florida 32203
P.O. Box 1000

Staunton, Virginia 24401
P.O. Box 1739

Columbus, Ohio 43216
600 Johnston Road

Charlotte, North Carolina 28206
101 Continental Boulevard

El Segundo, California 90245
8505 W. Warren

Dearborn, Michigan 48126

(T) Local Terminal
* Interstate service only.

** Interstate and intrastate service.
Source: American Motor Carrier Directory, Fall 1984.

15



Other Freight Services Nearest Office or Shipping Center

Emery
Federal Express
Purolator Courier

United Parcel Service

Lexington, 23 miles distant
Lexington, 23 miles distant
Lexington, 23 miles distant
Lexington, 23 miles distant

HIGHWAY MILES AND TRUCK TRANSIT TIME IN DAYS FROM

Delivery Delivery
Highway Time Highway Time

City Miles TL City Miles TL

Atlanta, Ga. 385 1 Los Angeles, Ca. 2,163 7

Baltimore, Md. 564 2 Louisville, Ky. 55 1

Birmingham, Ala. 419 1 Nashville, Tenn. 223 1

Chicago, III. 347 1 New Orleans, La. 740 2

Cincinnati, Ohio 101 1 New York, N. Y. 726 2

Cleveland, Ohio 340 1 Pittsburgh, Pa. 366 1

Detroit, Mich. 360 1 St. Louis, Mo. 318 1

Knoxville, Tenn. 204 1

Note; Mileage computations are via the best interstate or primary highways, not
necessarily the most direct route of travel.

Sources: Rand McNally Road Atlas, 1979. Official Kentucky Mileage Map^ I9S2.
Delivery time - Lawrenceburg Transfer, Inc., P.O. Box 36005, Louisville,
Kentucky ^0233-6005.

Air

Location:

Runways:
Length:

Traffic

Control:

Lighting:

Services:

Local

Capital City Airport
1 mile west of Frankfort;
K miles north of Lawrenceburg

1 paved
5,000 feet

Wind tee

Beacon, runway lights sundown to sunrise,
REILS and VASI

100 octane, jet fuel; hangar; storage;
auto rental, taxi

(Cont'd)

16



Location:

Runways:
Length:

Traffic

Control:

Lighting:

Services:

Air Freight
Service:

Nearest Scheduled Commercial Airline Service

Blue Grass Field

5 miles west of Lexington, Kentucky;
18 miles east of Lawrenceburg

2 paved
6,500 feet; 3,500 feet

Tower

Approach lighting system, beacon, runways and
obstructions lighted, VASI

Delta, Piedmont, United, USAir, Allegheny Commuter,
Comair, Tennessee Airways; fuel - lOOLLand
jet-A; hangars, tie-downs; major A & P repairs;
major Avionics repairs; APU, charter, flight
instruction, oxygen, plane rentals, survival
equipment; taxi, limousine, car rentals, courtesy
car, weather information; restaurant, snack bar

Air freight terminal

Bus - Trailways Bus Lines

Rental Services - Car, truck and trailer rentals are available locally.

Water

Lawrenceburg is located 14 miles from a point on the Kentucky River in
Frankfort, where a 6-foot navigation channel is maintained. Unloading facilities
for sand and gravel are located in Frankfort.

Lawrenceburg is 55 miles east of Louisville, where the Louisville and
Jefferson County Riverport Authority and the Port of Louisville are located on
the Ohio River. The Louisville and Jefferson County Riverport Authority has
been designated as a Foreign Trade Zone and offers complete U.S. Customs
services for exports and imports.

17



POWER AND FUEL

Electricity

Company serving Lawrenceburg and portions of eastern Anderson County -
Kentucky Utilities Company

Source of power - Kentucky Utilities Company
Total generating capacity - 3,16^,000 KW*

For industrial rates contact:

Industrial Development Department
Kentucky Utilities Company
One Quality Street
Lexington, Kentucky ^0307
(606) 255-1461

Company serving the majority of Anderson County - Fox Creek Rural Electric
Cooperative Corporation

Source of power - East Kentucky Power Cooperative
Total generating capacity - 1,309,000 KW**

For industrial rates contact:

Industrial Development Division
East Kentucky Power Cooperative
P.O. Box 707

Winchester, Kentucky 40391
(606) 744-4812

Natural Gas

Company serving Lawrenceburg - Western Kentucky Gas Company
Source of supply - Texas Gas Resources Corporation
Size of transmission mains - 24 and 26 inches (supplier); 6, 8 and 12 inches
(distributor)

Distribution mains - 2, 4 and 6 inches
Distribution pressure - 40 to 60 psi
Btu content - 1,025 per cubic foot
Specific gravity - .60
For rates and supplies contact:

Western Kentucky Gas Company
311 West Seventh Street

Owensboro, Kentucky 42301
(502) 685-8000

* Kentucky Utilities Company's total generating capacity will be increased when
a new 650,000 KW generation plant is completed in Hancock County in 1993.

** East Kentucky Power Cooperative's total generating capacity will be increased
when a new 650,000 KW coal-fired generation plant is completed in southeast
Clark County in 1992.

18



Other Fuels (Within 15 miles)

Propane

Buckeye Gas Products Company
(Doxol Propane, bulk plant)

U.S. 127 Bypass
Lawrenceburg, Kentucky ^03^2

Burley Oil Company
(Doxol Propane)

Versailles Road

Frankfort, Kentucky ^*0601

Fuel oils

Distillate fuel oil -

Anderson County Petroleum
U.S. 127 North

Lawrenceburg, Kentucky ^03'f2

Burley Oil Company (bulk plant)
Versailles Road

Frankfort, Kentucky ^^0601

D & 5 Distributors

Highway 127 North
Lawrenceburg, Kentucky ^03^2

Southern States Cooperative, Inc.
3ett Petroleum Service

Versailles Road

Frankfort, Kentucky ^0601

Phillips 66 (bulk plant)
Louisville Road

Frankfort, Kentucky ^^0601

Rainbow Coal & Oil Company
Lexington Pike
Versailles, Kentucky 40383

Robinson's Oil Company
Versailles Road

Frankfort, Kentucky 40601

Residual fuel oil - Arrangements must be made with the refinery.

Low sulphur content coal - Available in Kentucky.

19



WATER AND SEWERAGE

Public Water Supply

Company serving Lawrenceburg - Lawrenceburg Water and Sewer Department
201 Court Street

Lawrenceburg, Kentucky ̂ 03^2
(502) 839-5372

Source - Kentucky River
Treatment plant capacity - 2,250,000 gallons per day
Average daily consumption - 1,300,000 gallons
Peak daily consumption - 1,700,000 gallons
Type treatment - Flocculation, settling basins, filtration, coagulation, and

chlorination

Storage capacity - 1,225,000 gallons including clearwells
Size lines - 2, 6, 8, 10 and 12 inches
Average pressure - 55 psi
Average temperature - 60 degrees F, (estimated)

monthly water rates

First

Next

Next

Next

Next

Next

Next

Over

3,000
7,000
20,000
30,000
/f0,000
100,000
300,000
500,000

gallons
gallons
gallons
gallons
gallons
gallons
gallons
gallons

$6.00 Minimum
1.60 per M gallons
1.50 per M gallons
1.21 per M gallons
1.08 per M gallons
.96 per M gallons
.85 per M gallons
.81 per M gallons

The minimum rate outside city limits is $7.09.

Tap-on charge; Residential - $200
Commercial and industrial - Actual cost of tap, material
and labor

Raw Water

Surface water sources - Kentucky River, Salt River and Beaver Creek
Average discharge - Kentucky River at Lock 6, near Salvisa, 6,732

years, unadjusted, USGS)
Expected ground water yield - 50 to 200 gpm in small portion of

Anderson County; 5 to 50 gpm along the Kentucky River; 5 gpm or
remainder of county

cfs (58

central

less in

20



Sewerage

Company serving Lawrenceburg - Lawrenceburg Water and Sewer Department*
201 Court Street

Lawrenceburg, Kentucky ^03^2
(502) 839-5372

Design capacity - 1,900,000 gallons per day
Average daily flow - 700,000 gallons per day
Type of treatment - Primary and secondary
Treatment processes - Grit chamber, rotating screening, rotating biological

contactors, secondary clarifiers, chlorine contact, sludge thickner, digesters
and drying beds

Treated effluent discharged into - Hammonds Creek
Size of sanitary mains - 6, 8, 10, 12, 18 and 21 inches
Monthly rates -

First 2,000 gallons $6.00 Minimum

Next 8,000 gallons 2.^0 per M gallons
Next 20,000 gallons 2.15 per M gallons

Next 30,000 gallons 1.90 per M gallons
Next 'f0,000 gallons 1.65 per M gallons
Next 100,000 gallons IA5 per M gallons
Next 300,000 gallons 1.35 per M gallons
Over 500,000 gallons 1.25 per M gallons

Industrial users are required to pretreat waste water which exceeds the
following limits;

1) 5-day BOD greater than 300 mg/1, or
2) Suspended solid greater than 350 mg/1, or
3) Containing any quantity of substances having the characteristics

described in Section 17-56 of the local sewer ordinance, or
U) Average daily flow greater than 2% of the average daily sewage flow of

the city

Tap-on charge: Residential - $75
Commercial and industrial - Actual cost of labor and

materials

Construction is to begin in Spring 1985 of the Alton Sewerage Collector
System. The system will be composed of a 6-inch force main which will run
approximately 11 miles adjacent to U.S. 127 Bypass from the Alton area to the
new Lawrenceburg waste water treatment plant. Upon completion, the system is
expected to serve 250 residential customers and several industries. Estimated
flow of the completed system is 50,000 gallons per day. Also included in the
approximately $2 million project are four vacuum stations and two pumping
stations. The project is tentatively scheduled for completion in Fall 1985.

* The City of Lawrenceburg's new waste water treatment plant began operation in
late 1983. The $4 million facility has a design capacity of 1.9 million gallons per
day. Upon completion of the new treatment plant, service was discontinued at
the old waste water plant.

21



CLIMATE

Temperature

Normal (30-year record)
Average annual 1983
Record highest, August 1983 (39-year record)
Record lowest, 3anuary 1963 (39-year record)
Normal heating degree days (30-year record)
(Heating degree day totals are the sums of
negative departures of average daily
temperatures from 65 degrees F.)

Precipitation

Normal (30-year record)
Mean annual snowfall (39-year record)
Total precipitation 1983
Mean number days precipitation (.01 inch or more)
(39-year record)

Mean number days thunderstorms (39-year record)

Prevailing Winds (17-year record)

Anderson County

5^.90 degrees
55.50 degrees
103.00 degrees
-21.00 degrees

4,814

45.68 inches

16.20 inches

40.76 inches

131

46

South

Relative Humidity

1 a.m.

7 a.m.

1 p.m.
7 p.m.

77 percent (19-year record)
81 percent (20-year record)
60 percent (20-year record)
64 percent (20-year record)

Source; U.S. Department of Commerce, Environmental Science Services
Administration,
Kentucky.

Climatological Data, 1983. Station of record: Lexington,

22



LOCAL GOVERNMENT

City

Structure - Mayor - ̂-year term; 6 council members - 2-year terms
Budget 198'f-85 - General Fund $531,530

Water and Sewer Fund 866,000

Fees and licenses - Occupational license fees range from $25 to $500 annually
based on the type of business

County

Structure - County Judge/Executive - ̂ -year term; 6 magistrates - ̂-year terms
Budget 198'f-85 - General Fund $^89,929; Road Fund $330,500

Assessed Value of Property, 198^*

Classes of Property Lawrenceburg Anderson County

Real Estate $65,639,93^ $177,006,269
Tangibles 16,308,2H 55,532,783

Property Taxes

All property in Kentucky is assessed at 100 percent of fair cash value.

Land and buildings are taxed by the state and may be taxed by local jurisdictions.
The 198^ state rate is $0.22 per $100 of assessed valuation.

Manufacturing machinery, raw materials inventories, pollution control
equipment, and goods in the process of manufacture are not subject to local
taxation. The state rate is $0.15 per $100.

Other tangible personal property owned by manufacturers (finished goods, office
furniture, office equipment) is taxed by the state at $0.^5 per $100 and may be
taxed by local jurisdictions.

Intangible personal property located in Kentucky (money in hand, shares of stock,
notes, bonds, accounts receivable, and other credits) is taxed by the state at
$0.25 per $100, and is not subject to local taxation.

Property stored in public warehouses in a transit status is not subject to local
taxation. The state rate is only $0,015 per $100.

Private leaseholds in industrial facilities owned by cities or counties and
financed by industrial revenue bonds are subject to a state tax of $0,015 per $100
of value (essentially the lessee's equity, adjusted for appreciation or
depreciation). Local taxation is not permitted.

* Excludes Homestead Exemptions.

23



Combined State and Local Rates Per $100 Valuation, 1984*
(100% assessment)

Site Inside

City of
Lawrenceburg

1. Land and buildings
2. Mfg. machinery, raw

materials, goods in
process, pollution
control equipment

3. Finished goods, office
equipment, other
tangibles

4. Intangibles (accounts
receivable, notes,
bonds, etc.)

5. Property stored in
public warehouses
in a transit status

6. Leaseholds in

industrial revenue

bond financed plants

Planning and Zoning

$0.9430

0.1500

1.2176

0.2500

0.0150

0.0150

Site Inside

Unincorporated
Anderson County

$0.7110

0.1500

0.9886

0.2500

0.0150

0.0150

Joint agency - Lawrenceburg-Anderson County Planning and Zoning Commission
Zoning enforced - Within Lawrenceburg city limits only
Subdivision regulations enforced - Ail areas
Local codes enforced - None

Mandatory state codes enforced - Kentucky Plumbing Code, National Electric
Code, Kentucky Boiler Regulations and Standards, Kentucky Building Code
(modeled after BOCA code)

Safety

Police

Total staff

Radio-patrol cars

Fire

Insurance Services Office,
Public Protection

Classification

Volunteers

Lawrenceburg

13 full-time

2 part-time
5

Anderson County

7

21

**

Kentucky Department of Economic Development.
Anderson County is served by five fire protection areas. The areas and their
insurance fire ratings are as follows: Alton F.P.A. - 9; Glensboro F.P.A, - 9;
Hickory Grove F.P.A. - 10; Stringtown Ruritan F.P.A. - 9; and Western F.P.A. -
10.

24



Rescue Service

Anderson County Rescue Squad:
Number of volunteers - 2^

Equipment - Four-wheel drive truck, jeep, rescue vehicle equipped for light
duty rescue, 2 recovery boats, 2 motors, 2 portable generators, light dutv
rescue equipment, and "Jaws of Life"

Personnel training - Standard first aid, water rescue, basic field training; 2